INcef004_US

B71-046 B71-046V01

READ AND SAVE THIS INSTRUCTIONS FOR FUTURE USE

([ O

2 »

OOOooO ° °

O 0 o




Warning: The manual contains very important safety information, please read it

carefully before assembleing.

1) Check carefully the box when you receive, if there is any damage, pls take a picture for record, contact

our service team for help.

2) The workbench can be dangerous if it is not properly installed. Fasten all bolts, nuts, screws before

using it.

3) Don't overload product on the workbench, it is restricted to 2200 LBS(1000KG).

4) Use safety goggles to install the workbench.

5) When you use the workbench, make sure all casters are locked, or it can be very dangerous.

6) Keep away from children. It will be dangerous if your children are playing on it.

7) Keep workbench away from water, moisture.

8) Please don't drop the box before you finish the assembling.

R /9
‘@ 7] ‘@ Description QrY
< J 1 | Bamboo Board 1
: 2 | Support 1
3 | Leg 2
4 | Leg extend
5 | M10x60 Bolt 12
6 | M10 Nut 4
7 | M10 Big plasticnut 8
8 | M8x16 Bolt 7
9 | Caster 4
A3 ET
| | Description | QTY
o= > j ﬂ | <= A1| A1 Board 1
=0 P wﬁ 8 ) €0
'Jf» “i; A2 | A2 Board 1
N A3 | A3 Board 1
Al / A2
% % N B1 | B1 Board 2
B B C1| C1Board 1
D1| D1 Board 1
{ /
R\ C1 E1 | Screw 16
X a
il il il

N




Tips:

1) Don't fasten all bolts and nuts tightly, you may need to rework if you make some mistake.

2) We recommend that 2 adults are required to complete the installation

1. Fasten legs to the bamboo board.

A) Put the bamboo board on a clean ground, in
order to protect the bamboo board, we suggest
you to put something between ground and
bamboo board, like sofe cloth, box.

B) Make sure the holes on legs and board must
at same side, check below picture.

C) Use M8x16 hex bolt to fasten 2 legs to

bamboo board.

They must at same side. |

= _

<1

22N %
\

N

2. Fasten supprt to bamboo board and Legs.

A) Fasten support to leg, use 4 pcs M10x60

bolts and nuts.

B) Fasten support to bamboo board, use

3 pcs M8x16 bolts.

<

M8x16 bolts

M10x60 Bolts and Nuts
T

<

N\

A




3. Fasten leg extend to legs, adjust height you want. <

Use M10x60 hex bolt and M10 Big plastic Bl _
nuts to fasten them. : : :

4. Install Casters on leg extend.

1A}

'
)
v

N

X\

5.Fasten all bolts and nuts, reverse the workbench.

=

P
500 o [(0)pLS)

° 0

(eoco0o




Al

1) Assemble A1, A2 to A3.

2) Assemble 2 PCS B1 to A3.
3) Assemble C1 to the drawer.
4) Assemble D1 to the drawer.

- _},
o) > gg

0(—0:1:1:5

K0=‘C§i§m

A2

Clockwise to lock




For workbench with drawer, factory already install the side board and slide rail.

o f S
\\“
x ° ’/\nnaann
JA)
A

X )

X
. N
/

A

/"

Slide Rail

Just asseble the drawer in workbench.

Warning:
For workbench with drawer, pls make sure the drawer is correctly installed,
don’t put heavy tools or items inside, it may destroy the drawer.

O)

(K

=

N



001-877-644-9366 001-855-537-6088 0044-800-240-4004 0049-(0)40-88307530
customerservice@aosom.com customerservice@aosom.ca enquiries@mhstar.co.uk service@aosom.de

0033-1-84166106 0034-931294512 0039-0249471447
contact@aosom.fr atencioncliente@aosom.es clienti@aosom.it

Aosom




